) AVEIN

ABAHTIIMOL

SQUATS V1D

OpBoordarec Squat Stand
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
ouvappoAdynong il instructions
oTn oeAida 2 ¢ on page 3

@ MdAaOe neploodTepa

E’E j Je Via Toug opBooTATEG

eI OKavApovTag To QR

[ Al

Learn more about the @
squat stand by

scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 95204 www.amiL3.9r



m XYNAPMOAOTHEH
Mpwv ekivnoeTe, anmAwoTe OAa Ta e€APTAMATA OE OTO TTATWHA, KATIOU TIOU VA €XETE ATTAETO XWPO.

E€okelwBeite pe Ta e€aptrinata kat tn cuvappoloynon dtapdlovtag mpooeKTIKA TIG oOnyieC.

Brjua 1

TMX NEPIrPA®H
>1abgpomoinTtng
YUVOETIKOC CwArvac
KaAOupata

N|o|>| #*

N D

TMX | MEPIFPA®H
8 |BidscM12x80
16 [Pob&éNeg M12
8 |Ma&uadia M12

WIN|—]|

Brua 2

TMX MEPITPA®H

‘EAacua

Yrnodoyéag Siokwv
JTPOYYUAO KaTTAKI

Ae&16 otAplypa urdpag
OpBooTtdteg
MapaAANASGYPAUUO KATTAKI
AploTEPO OTHRPLYUA UTTAPAG

X|l—|T|IO|mM|mMm|TO| #*
= ININ|[= NN

TMX | NMEPITPA®H

10 |[Bidsc M12x80
20 |PodéNec M12
10 |Ma&uadia M12

WwN|—| &




ASSEMBLY m
Before you begin, take all parts out of the box and place them on the floor, somewhere with lots of

space, in order to get acquainted with them by reading the instructions.

Step 1
# | PCS DESCRIPTION
A 4 |Base frame
B 2 |Connecting frame
C 8 [Foot cover
# | PCS | DESCRIPTION
1 8 [Bolt M12x80
2 16 [Washer M12
3 8 |LocknutM12
Step 2
# | PCS DESCRIPTION
D 4 |Splint
E 2 |Bellrod
F 2 |Round cup
G 1 | Barbell right bracker
H 2 | Uprights
J 2 |Rectangular pipe plugs
K 1 | Barbell left bracker
# | PCS | DESCRIPTION
1 10 [Bolt M12x80
2 | 20 |Washer M12
3 10 |Lock nut M12




ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




